
 

 

TOWN OF ORLEANS, MASSACHUSETTS 

“DRAFT”  

Preliminary Design Report on the Technical Review and Cost Analysis 
of Comprehensive Wastewater Management Plan Options 

June 2012 

 

Weston & Sampson Engineers, Inc. 



TABLE OF CONTENTS 
 
 

1.0 INTRODUCTION 
 

2.0 TASK 1 – Public Presentation on the Designer’s Approach to Completing the Study 
 
3.0 TASK 2 – Preliminary Design of Centralized Hybrid System Alternative 

3.1 Collection System 
3.2 Treatment & Disposal System 
Section 3.0 Figures and Tables 

 
4.0 TASK 3 – Preliminary Design of Septic Tank Effluent (STE) Alternative 

4.1 Collection System (including siting of wastewater treatment and disposal sites) 
4.2 Treatment & Disposal Systems 
[...]
mains.  In accordance with TR-16, we used an allowance of 500 gallons per day per inch-

mile (gpdim) for I/I when sizing the gravity pipes.  An allowance for I/I is not included for 

low-pressure sewers since the pipes are smaller and installed at shallower depths and are less 

susceptible to I/I. 

 

Gravity sewers were then sized based on the peak wastewater flow plus the allowance for 

I/I.  I/I allowances were not peaked when determining the pipe sizes.  The minimum pipe 

size for gravity sewer mains is 8-inch. 

 

Detailed calculations for pipe sizing for the 19 pump stations and their respective tributary 

areas can be found in Appendix B. 

 

 Once the pipe sizes of the gravity sewers were determined, we used the profiles that were 

generated to determine where the gravity sewers would exceed 12-vertical feet.  As 

previously discussed, the focus of the preliminary design was to provide gravity sewers 

where they could be installed at depths less than 12 feet.  Depths between 12 and 20 feet 

were only considered along the spine of the system (i.e. interceptor type sewers) where a 

significant number of properties would benefit from the deeper gravity sewers and low-

lying isolated neighborhoods would have a nearby gravity option, thereby minimizing the 



9 

 

number of homes on any given low-pressure system.  These locations are depicted on 

Figure 3-1 and presented in Table 3-3.   

 

 The following is a summary of the gravity sewer component of the hybrid wastewater 

collection system: 

 

o Approximately 175,000 linear feet (lf) of gravity sewers between 8 and 21-inches 

 Approximately 159,000 lf of 8-inch sewer 

 Approximately  1,000 lf of 10-inch sewer 

 Approximately 7,000 lf of 12-inch sewer 

 Approximately 7,500 lf of 15-inch sewer 

 Approximately 500 lf of 21-inch sewer 

o Approximately 830 sewer manholes 

o Only 6,000 lf of gravity sewer at depths greater than 12-vertical feet (vf) 

o No sewers at depths over 20 vf 

 

 Low-pressure sewer systems typically range in size from 1 ½- to 3-inches in diameter.  In 

order to determine the pipe sizes for the low-pressure sewer system component of the hybrid 

wastewater collection system as shown on Figure 3-1, we used the following criteria from 

Table 2.2 from Alternative Sewer Systems – WEF Manual of Practice No. FD-12, 2
nd

 

edition: 

 

o 1 to 3 lots served = 1 ½-inch pipe 

o 4 to 10 lots served = 2-inch pipe 

o 11 to 30 lots served = 3-inch pipe 

o 31 to 150 lots served = 4-inch pipe 

  

All of the low-pressure sewer system branches, as shown on Figure 3-1, were independently 

examined based on the number of lots along each branch and where it discharged (i.e – 

directly to a gravity sewer or into another branch of the low-pressure sewer before 

discharging to a gravity sewer) to determine the low-pressure sewer pipe size.   

 

Table 3-4 presents a summary of the low-pressure sewer pipe sizes.  Calculations  depicting 

how the pipe sizes were determined based on the number of lots can be found in Appendix 

B. 

 

 The following is a summary of the low-pressure sewer component of the hybrid wastewater 

collection system: 

 

o Approximately 116,000 lf of low-pressure sewers between 1 1/2- and 3-inches 

 Approximately 10,000 lf of 1 ½-inch pipe 

 Approximately 86,000 lf of 2-inch pipe 

 Approximately 20,000 lf of 3-inch pipe 

o Approximately 290 manholes structures (in-line and terminal) 

o Approximately 1,100 on-lot grinder pump units 

 



10 

 

 As previously stated, we identified 19 pump station locations and their respective 

wastewater collection tributary area.  The information included in Appendix B was used to 

estimate the size of the discharge force main and the type of pump station.  In accordance 

with industry standards, force mains were sized to produce velocities of 3 to 5-feet per 

second (fps) within the pipe.  The following criteria was used to determine the pump station 

type: 

 

o Submersible (grinder) Pump Station – Flows less than 100 gallons per minute (gpm) 

o Submersible (non-clog) Pump Station – Flows from 100 gpm to 250 gpm 

o Self-priming Pump Station – Flows from 250 gpm to 700 gpm 

o Custom-built Pump Station – Flows greater than 700 gpm 

 

Table 3-5 presents a summary of the pump stations and their respective force main sizes and 

lengths. 

 

Figure 3-2 depicts a schematic of the pump stations and their interrelation to one another. 

 

Appendix C provides more information on proposed pump station locations. 

 

 The following is a summary of the pump station types and force mains: 

 

o 13 submersible pump stations 

o 5 self-priming pump stations 

o 1 custom pump station 

o Approximately 50,000 lf of force mains between 2 and 15-inches 

 Approximately 2,500 lf of 2-inch force main 

 Approximately 5,000 lf of 3-inch force main 

 Approximately 18,000 lf of 4-inch force main 

 Approximately 7,000 lf of 6-inch force main 

 Approximately 9,000 lf of 8-inch force main 

 Approximately 8,500 lf of 15-inch force main 

o Approximately 100 force main cleanout manholes 

 Cleanout manholes are typically installed every 500-feet along the force 

main route 

 

 Table 3-6 below is a comparison of the CWMP recommended plan and the proposed hybrid 

system described herein: 

 

Table 3-6 

CWMP Layout vs. Proposed Hybrid Collection System 

 CWMP Recommended Plan Proposed Hybrid System 

Properties Served 2,830 2,830 

Total Pipe Length 390,000 341,000 

Pump Stations 61 19 

Grinder Pumps 78 1,050 

 



11 

 

3.2 Treatment & Disposal System 

 

As per the scope of services, Weston & Sampson has provided preliminary design information 

for a proposed centralized wastewater treatment facility (WWTF) and its associated effluent 

disposal system, all to be located at the site of the existing Tri-Town Septage Treatment Facility, 

which will provide advanced levels of treatment for the “Core Program” service area, as defined 

in the CWMP.  Also as per the CWMP, the approximate volume to be treated is an average daily 

flow of 640,000 gpd and a maximum daily flow of 1,440,000 gpd.  As part of the preliminary 

design we investigated Sequencing Batch Reactor (SBR) and Membrane BioReactor (MBR) 

technologies, each of which are biological processes that will provide treated effluent of a quality 

consistent with groundwater discharge requirements. 

 

We have noticed through conversations with regulators, operating several plants on the cape, and 

our involvement with the design of wastewater treatment systems that permitted effluent nitrogen 

limits are being continually driven lower.  Based on our experience, we feel that it would be 

most prudent to develop the design of the proposed wastewater treatment facility such that it can 

consistently meet a target effluent nitrogen limit of 3 mg/l, instead of the 10 mg/l noted in the 

CWMP.  We have incorporated this approach in our conceptual design. 

 

Prior to developing our conceptual design, we performed a cursory in-house evaluation of both 

of these treatment technologies, with respect to the technology selection criteria listed in the 

CWMP.  These criteria are: 

 

1. Relative Capital Cost 

2. Relative Operating Cost 

3. Ease of Operation 

4. Process Scalability 

5. Limited Site Footprint 

6. Level 2 Treatment/Reliability 

MBRs combine activated sludge treatment with a membrane liquid-solid separation process. The 

membrane component uses low pressure microfiltration or ultrafiltration membranes and 

eliminates the need for secondary clarification and tertiary filtration. The membranes are 

typically immersed in the aeration tank; however, some applications utilize a separate membrane 

tank. One of the key benefits of an MBR system is that it effectively overcomes the limitations 

associated with poor settling of sludge in conventional activated sludge (CAS) processes. The 

technology permits bioreactor operation with considerably higher mixed liquor suspended solids 

(MLSS) concentration than CAS systems, which are limited by sludge settling. The process is 

typically operated at MLSS in the range of 8,000–12,000 mg/L, while CAS are operated in the 

range of 2,000–3,000 mg/L. The elevated biomass concentration in the MBR process allows for 

very effective removal of both soluble and particulate biodegradable materials at higher loading 

rates. Iincreased sludge retention times, usually exceeding 15 days, ensure complete nitrification 

even in extremely cold weather.  The cost of building and operating an MBR is usually higher 

than conventional wastewater treatment, and they are more difficult to operate. Membrane filters 

can be easliy blinded with grease or abraded by suspended grit and lack a clarifier's flexibility to 

pass peak flows. The technology has become increasingly popular for reliably pretreated waste 

http://en.wikipedia.org/wiki/Membrane_technology
http://en.wikipedia.org/wiki/Microfiltration
http://en.wikipedia.org/wiki/Ultrafiltration
http://en.wikipedia.org/wiki/Activated_sludge


12 

 

streams and has gained wider acceptance where infiltration and inflow have been controlled. The 

smaller footprint of MBR systems, and the high quality effluent produced, make them 

particularly useful for water reuse applications.  

SBRs treat wastewater in batches with a biological process similar to the CAS process.  While 

there are several configurations of SBR, the basic process is similar for each. The installation 

consists of at least two identically equipped tanks with a common inlet, which can be switched 

between them. The tanks have a “flow through” system, with raw wastewater (influent) coming 

in at one end and treated water (effluent) flowing out the other. While one tank is in settle/decant 

mode the other is aerating and filling. At the inlet is a section of the tank known as the bio-

selector. This consists of a series of walls or baffles which direct the flow either from side to side 

of the tank or under and over consecutive baffles. This helps to mix the incoming influent and 

the returned activated sludge, beginning the biological digestion process before the liquor enters 

the main part of the tank.  The process is typically operated at MLSS in the range of 2,000–

3,000 mg/L, similar to the CAS process.  Because SBR’s can cycle between anoxic and aerated 

phases in the same treatment batch, they provide the functions of several process tanks 

commonly found in the CAS process.  A properly configured SBR treatment system is able to 

meet the proposed 3 mg/l total nitrogen effluent limit. 

We found that, while both technologies provide the level of treatment required to achieve project 

goals, the SBR technology is more attractive for the following reasons: 

1. less costly to construct 

2. lower operational costs (has a lower anticipated power consumption) 

3. lower level of operational effort required (less mechanical, simpler controls) 

4. greater process flexibility (SBR tank cycles can be easily modified to enhance treatment) 

5. no primary settling or microscreening needed (MBR’s require much finer screening, as 

the treatment tank is only for soluable BOD) 

6. greater equalization capacity in the event of equipment failure 

In short, the SBR process has a lower life cycle cost and provides greater operational flexibility. 

For this conceptual design we propose the following sequence of treatment processes to achieve 

the target effluent quality: 

1. Preliminary treatment (screening and grit removal) 

2. SBR (biological treatment) 

3. Methanol addition (at the SBR) as a carbon source for bioligical nitrogen removal 

4. Effluent equalization 

5. Pressurized UV disinfection 

6. Sludge dewatering 

The conceptual flow diagram and site plan are shown on Figures 3-3 & 3-4 respectively. 

 

Final effluent discharge will be to a network of ten (10) rapid infiltration basins, similar in design to 

what currently exists at the Septage Treatment Facility.  

http://en.wikipedia.org/wiki/Aeration


13 

 

4.0 TASK 3  

 

Task 3 involved the preliminary engineering design of an alternative system based on Septic Tank 

Effluent (STE) collection with sewage treatment and disposal.  The basic goals of this task were 

as follows: 

 

1. Development of a detailed STE collection network sufficient to form the basis of a unit 

priced comprehensive estimate. 

2. Identification of general locations for treatment plant and discharge sites, pump stations, 

and “cross country” branches if necessary. 

3. Preliminary design of sewage treatment and disposal facilities, incorporating the latest 

technological advances and energy efficiency, to be located either on the existing Tri-Town 

Septage Treatment Plant Site or at other potential sites as identified in the CWMP.   

4. Provide evidence of investigations as to how other communities of similar size and 

geographic characteristics have implemented STE Programs and their experiences with 

these systems to date.  

 

As with Task 2, in preparing the preliminary design for the STE system, we separated our analysis 

into the two basic elements of wastewater management: 1) collection; and 2) treatment and disposal. 

 

4.1 Collection System (including siting of wastewater treatment and disposal sites) 

 

In addition to the conventional collection system technologies discussed above in section 3.1, 

there are also innovative/alternative technologies that can be considered for certain applications.  

The scope of this project specifically requires investigation of Septic Tank Effluent (STE) 

collection systems as an alternative to the conventional collection system.  STE systems consist 

of the following: 

 

 Septic Tank Effluent Pump (STEP) systems 

 Septic Tank Effluent Gravity (STEG) systems (a.k.a. small diameter variable slope 

gravity sewer systems) 

 

STEP Systems 

STEP systems are similar in overall construction, operation, and maintenance to grinder pumps 

with low-pressure sewers. The difference with STEP systems is solids and grease are removed 

from the wastewater at each residence or commercial/industrial establishment utilizing a 

conventional septic tank prior to pumping.  This system employs a combination of on-site/off-

site system technologies.  Preliminary treatment takes place on each individual property and 

secondary treatment takes place at a wastewater treatment facility. 

 

STEP systems require the installation of watertight septic tanks at each home to remove solids 

and grease followed by an effluent pump that conveys the wastewater to a low-pressure sewer 

system.  A screen is typically installed between the septic tank and the effluent pump to prevent 

solids from entering the piping system.  The STEP pressure sewer system requires the same 

integral components as the grinder pump low-pressure sewer system.  Since a majority of the 

solids are removed in the septic tank, velocities of only 0.5 fps are required in the pipelines.  



14 

 

Therefore, slightly longer mainline pressure sewers may be utilized as compared to grinder pump 

pressure sewers. Wastewater delivered to the treatment system from a STEP system typically has 

30% lower biochemical oxygen demand (BOD), and can therefore be easier to treat.  The septic 

wastewater does, however, have a higher potential for generating odors and can cause corrosion 

in collection system structures. Due to the anaerobic nature of the effluent, STEP systems are not 

typically utilized where a conventional treatment facility exists or is proposed to provide 

treatment.  Also for this reason, STEP systems may tend to experience more odor nuisance 

problems. 

 

STEP systems require periodic pump outs to remove accumulated solids (septage) and grease 

from the septic tank to protect the effluent pumps.  The removed solids must be conveyed for 